Technical Package
Cover Page

This file contains the following documents:

1.

x ou s

Summary of application (in plain language)

e English

e Alternative Language (Spanish)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
e English

e Alternative Language (Spanish)

Second notice (NAPD-Notice of Preliminary Decision)
e English

e Alternative Language (Spanish)

Application materials *

Draft permit *

Technical summary or fact sheet *

NOTE: This application was declared Administratively Complete before June 1, 2024. The

application materials, draft permit, and technical summary or fact sheet are available
for review at the Public Viewing Location provided in the NAPD.
[...]
any data and substantiating documentation that identifies the pollutant



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQo0014758001

Page 54

and source of effluent toxicity;

4) results of any studies/evaluations concerning the treatability of the
facility’s effluent toxicity;

5) any data that identifies effluent toxicity control mechanisms that will
reduce effluent toxicity to the level necessary to eliminate significant
lethality; and

6) any changes to the initial TRE plan and schedule that are believed
necessary as a result of the TRE findings.

During the TRE, the permittee shall perform, at a minimum, quarterly testing
using the more sensitive species. Testing for the less sensitive species shall
continue at the frequency specified in Part 1.b.

If the effluent ceases to effect significant lethality, i.e., there is a cessation of
lethality, the permittee may end the TRE. A cessation of lethality is defined as no
significant lethality for a period of 12 consecutive weeks with at least weekly
testing. At the end of the 12 weeks, the permittee shall submit a statement of
intent to cease the TRE and may then resume the testing frequency specified in
Part 1.b.

This provision accommodates situations where operational errors and upsets,
spills, or sampling errors triggered the TRE, in contrast to a situation where a
single toxicant or group of toxicants cause lethality. This provision does not apply
as a result of corrective actions taken by the permittee. Corrective actions are
defined as proactive efforts that eliminate or reduce effluent toxicity. These
include, but are not limited to, source reduction or elimination, improved
housekeeping, changes in chemical usage, and modifications of influent streams
and effluent treatment.

The permittee may only apply this cessation of lethality provision once. If the
effluent again demonstrates significant lethality to the same species, the permit
will be amended to add a WET limit with a compliance period, if appropriate.
However, prior to the effective date of the WET limit, the permittee may apply for
a permit amendment removing and replacing the WET limit with an alternate
toxicity control measure by identifying and confirming the toxicant and an
appropriate control measure.

The permittee shall complete the TRE and submit a final report on the TRE
activities no later than 18 months from the last test day of the retest that
demonstrates significant lethality. The permittee may petition the Executive
Director (in writing) for an extension of the 18-month limit. However, to warrant
an extension the permittee must have demonstrated due diligence in its pursuit
of the toxicity identification evaluation/TRE and must prove that circumstances
beyond its control stalled the toxicity identification evaluation/TRE. The report
shall specify the control mechanism that will, when implemented, reduce effluent
toxicity as specified in Part 5.h. The report shall also specify a corrective action
schedule for implementing the selected control mechanism.



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQo0014758001

h.

Page 55

Within 3 years of the last day of the test confirming toxicity, the permittee shall
comply with 30 TAC § 307.6(e)(2)(B), which requires greater than 50% survival
of the test organism in 100% effluent at the end of 24-hours. The permittee may
petition the Executive Director (in writing) for an extension of the 3-year limit.
However, to warrant an extension the permittee must have demonstrated due
diligence in its pursuit of the toxicity identification evaluation/TRE and must
prove that circumstances beyond its control stalled the toxicity identification
evaluation/TRE.

The permittee may be exempted from complying with 30 TAC § 307.6(e)(2)(B)
upon proving that toxicity is caused by an excess, imbalance, or deficiency of
dissolved salts. This exemption excludes instances where individually toxic
components (e.g., metals) form a salt compound. Following the exemption, this
permit may be amended to include an ion-adjustment protocol, alternate species
testing, or single species testing.

Based upon the results of the TRE and proposed corrective actions, this permit
may be amended to modify the biomonitoring requirements where necessary,
require a compliance schedule for implementation of corrective actions, specify a
WET limit, specify a best management practice, and specify a chemical-specific
limit.

Copies of any and all required TRE plans and reports shall also be submitted to
the U.S. EPA Region 6 office, 6WQ-PO.



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQo014758001

TABLE 2 (SHEET 1 OF 2)

WATER FLEA SURVIVAL

GENERAL INFORMATION

Time Date

Composite Sample Collected

Test Initiated
PERCENT SURVIVAL
Percent effluent
Time Rep
0% 6% 13% 25% 50% 100%
A
B
@
24h
D
E
MEAN

Enter percent effluent corresponding to the LC50 below:

24 hour LC50 = % effluent

Page 56



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQo014758001

TABLE 2 (SHEET 2 OF 2)

FATHEAD MINNOW SURVIVAL

GENERAL INFORMATION

Time Date

Composite Sample Collected

Test Initiated
PERCENT SURVIVAL
Percent effluent
Time Rep
0% 6% 13% 25% 50% 100%
A
B
C
24h
D
E
MEAN

Enter percent effluent corresponding to the LC50 below:

24 hour LC50 = % effluent

Page 57



Attachment A — Buffer Zone Map
TPDES Permit No. WQo0014758001
Fort Bend County Municipal Utility District No. 182

T
Iy S
i %%’%5‘7‘
il o3 €9 (2
il KL
s ey
ity / f~ P
]:" ""L% @ >
2 w
!l. iy E‘u'

-: [“‘- 5 B,
58

k]

BIRS

v -

o = 6l

1 T L =3

T ] L B2
O R glE

i <[ o g,c;_'ﬁ

Il = § Eg 8
<= gz F

- E|2 e
- E &
il &b [
["_ m _‘S l':-

£ =0 o
\E HEEE
\'.;' wl gfﬁlq

i

:"E.'

e S AT

39?{—*'—"

WwQ0014758001

-
[pe——

e ——

&) wawpoawy Jolop\JGCONZR: ANKBS — CELZNONINIG  Fwon\HIRg

Omptiuny 1INE AN\IOMNS Ao (9 !
Zajans | alNp ioEf) WOQZIGl - ZZOE 90 IE oy awi\Eeg




FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQoo014758001,
EPA 1.D. No. TX0129216, to discharge to water in the state.

Issuing Office: Texas Commission on Environmental Quality
P.O. Box 13087
Austin, Texas 78711-3087

Applicant: Fort Bend County Municipal Utility District No. 182
9 Greenway Plaza, Suite 1000
Houston, Texas 77046

Prepared By: Sonia Bhuiya
Municipal Permits Team
Wastewater Permitting Section (MC 148)
Water Quality Division
(512) 239-1205

Date: June 15, 2025

Permit Action: Renewal
1. EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets
all statutory and regulatory requirements. The draft permit includes an expiration date
of five years from the date of issuance.

2. APPLICANT ACTIVITY

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ)
for a renewal of the existing permit that authorizes the discharge of treated domestic
wastewater at a daily average flow not to exceed 0.60 million gallons per day (MGD) in
the Interim I phase, a daily average flow not to exceed 0.90 MGD in the Interim II phase,
an annual average flow not to exceed 1.5 MGD in the Interim III phase and an annual
average flow not to exceed 2.5 MGD in the Final phase. The existing wastewater
treatment facility serves Fort Bend County Municipal Utility District No. 182.

3. FACILITY AND DISCHARGE LOCATION

The plant site is located approximately 1.25 miles southwest of the intersection of Farm-
to-Market Road 1463 and Fulshear Katy Road, in Fort Bend County, Texas 77441.

Outfall Location:
Outfall Number Latitude Longitude
001 29.726365 N 95.873538 W

The treated effluent is discharged to Flewellen Creek, thence to the Jones Creek portion
of Upper Oyster Creek in Segment No. 1245 of the Brazos River Basin. The unclassified



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQ0014758001
Fact Sheet and Executive Director’s Preliminary Decision

Page 2

receiving water use is high aquatic life use for Flewellen Creek. The designated uses for
Segment No. 1245 are primary contact recreation, public water supply, and intermediate
aquatic life use.

TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL

The Fort Bend County MUD No. 182 Wastewater Treatment Facility is The Fort Bend
County Municipal Utility District No. 182 WWTP 1 Wastewater Treatment Facility is an
activated sludge process plant operated in the complete mix mode. Treatment units in
the Interim I phase include two bar screens, six aeration basins, two final clarifiers, four
aerobic sludge digesters, and two chlorine contact chambers. Treatment units in the
Interim II phase will include two bar screens, nine aeration basins, three final clarifiers,
six aerobic sludge digesters, and two chlorine contact chambers. Treatment units in the
Interim III phase will include three treatment trains each train consisting of two bar
screens, an aeration basin, a final clarifiers, an aerobic sludge digester, a chlorine contact
chamber and dechlorination chamber. Treatment units in the Final phase will consist of
four 0.65 MGD permanent contreat train. The four trains will combine, and the clarifier
effluent will be disinfection in four chlorine contact basins running in series. The facility
is operating in the Interim I phase.

Sludge generated from the treatment facility is hauled by a registered transporter to
Richey Road Sludge Processing Facility, Permit No. WQ0004810000, to be digested,
dewatered, and then disposed of with the bulk of the sludge from the plant accepting the
sludge. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized
land application site, co-disposal landfill, wastewater treatment facility, or facility that
further processes sludge.

INDUSTRIAL WASTE CONTRIBUTION

The draft permit includes pretreatment requirements that are appropriate for a facility of
this size and complexity. The Fort Bend County MUD 182 WWTP 1 does not appear to
receive significant industrial wastewater contributions. Based on the information
provided by the permittee in the most recent TPDES permit application, the TCEQ
determined that there are no significant industrial wastewater contributions currently
being discharged to the permittee’s POTW.

SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES

The following is a summary of the applicant’s effluent monitoring data for the period
January 2019 through January 2024. The average of Daily Average value is computed by
the averaging of all 30-day average values for the reporting period for each parameter:
flow, five-day carbonaceous biochemical oxygen demand (CBODj), five-day biochemical
oxygen demand (BOD;), total suspended solids (TSS), and ammonia nitrogen (NH;-N).
The average of Daily Average value for Escherichia coli (E. coli) in colony-forming units
(CFU) or most probable number (MPN) per 100 ml is calculated via geometric mean.

Parameter Average of Daily Avg
Flow, MGD 0.27

CBODs, mg/1 2.1

TSS, mg/1 2.9

NH,-N, mg/1 0.69



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQo0014758001
Fact Sheet and Executive Director’s Preliminary Decision

E. coli, CFU or MPN per 100 ml 1.0
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS

The effluent limitations and monitoring requirements for those parameters that are
limited in the draft permit are as follows:

A.  INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING
REQUIREMENTS

The daily average flow of effluent shall not exceed 0.60 MGD, nor shall the
average discharge during any two-hour period (2-hour peak) exceed 1,667 gallons

per minute.
Parameter 30-Day Average 7-Day Daily
Average Maximum

mg/1 lbs/day mg/l mg/1

CBOD; 7 35 12 22

TSS 12 60 20 40

NH;-N g 10 5 10

DO (minimum) 6.0 N/A N/A N/A

E. coli, CFU or MPN 126 N/A N/A 399

per 100 ml

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard
units and shall be monitored twice per month by grab sample. There shall be no
discharge of floating solids or visible foam in other than trace amounts and no
discharge of visible oil.

The effluent shall contain a total chlorine residual of at least 1.0 mg/] after a
detention time of at least 20 minutes (based on peak flow) and shall be
monitored daily by grab sample. The permittee shall dechlorinate the chlorinated
effluent to less than 0.1 mg/1 total chlorine residual and shall monitor total
chlorine residual daily by grab sample after the dechlorination process. An
equivalent method of disinfection may be substituted only with prior approval of
the Executive Director.

Parameter Monitoring Requirement
Flow, MGD Continuous

CBOD; One/week

TSS One/week

NH;-N One/week

DO One/week

E. coli Two/month

B.  INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING
REQUIREMENTS

The annual average flow of effluent shall not exceed 0.90 MGD, nor shall the
average discharge during any two-hour period (2-hour peak) exceed 2,500
gallons per minute (gpm).

Page 3



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQ0014758001
Fact Sheet and Executive Director’s Preliminary Decision

Page 4

Parameter 30-Day Average 7-Day Daily
Average Maximum

mg/] Ibs/day mg/l mg/l

CBOD; 5 38 10 20

TSS 5 38 10 20

NH;-N 2 25 5 10

DO (minimum) 6.0 N/A N/A N/A

E. coli, CFU or 126 N/A N/A 399

MPN/100 ml

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard
units and shall be monitored once per week by grab sample. There shall be no
discharge of floating solids or visible foam in other than trace amounts and no
discharge of visible oil.

The effluent shall contain a chlorine residual of at least 1.0 mg/] after a detention
time of at least 20 minutes (based on peak flow) and shall be monitored daily by
grab sample. The permittee shall dechlorinate the chlorinated effluent to less
than 0.1 mg/] chlorine residual and shall monitor chlorine residual daily by grab
sample after the dechlorination process. An equivalent method of disinfection
may be substituted only with prior approval of the Executive Director.

Parameter Monitoring Requirement
Flow, MGD Continuous

CBOD; Two/week

TSS Two/week

NH,-N Two/week

DO Two/week

E. coli One/week

INTERIM III PHASE EFFLUENT LIMITATIONS AND MONITORING
REQUIREMENTS

The annual average flow of effluent shall not exceed 1.5 MGD, nor shall the
average discharge during any two-hour period (2-hour peak) exceed 4,167 gallons
per minute

Parameter 30-Day Average 7-Day Daily
Average Maximum

mg/1 lbs/day mg/1 mg/l

CBOD; 5 63 10 20

TSS 5 63 10 20

NH;-N 2 25 5 10

DO (minimum) 6.0 N/A N/A N/A

E. coli, CFU or 126 N/A N/A 399

MPN/100 ml

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard
units and shall be monitored once per week by grab sample. There shall be no
discharge of floating solids or visible foam in other than trace amounts and no



Fort Bend County Municipal Utility District No. 182 TPDES Permit No. WQo014758001
Fact Sheet and Executive Director’s Preliminary Decision

Page 5

discharge of visible oil.

The effluent shall contain a total chlorine residual of at least 1.0 mg/] after a
detention time of at least 20 minutes (based on peak flow) and shall be
monitored daily by grab sample. The permittee shall dechlorinate the chlorinated
effluent to less than 0.1 mg/1 total chlorine residual and shall monitor total
chlorine residual daily by grab sample after the dechlorination process. An
equivalent method of disinfection may be substituted only with prior approval of
the Executive Director.

Parameter Monitoring Requirement
Flow, MGD Continuous

CBOD; Two/week

TSS Two/week

NH;-N Two/week

DO Two/week

E. coli One/week

FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING
REQUIREMENTS

The annual average flow of effluent shall not exceed 2.5 MGD, nor shall the
average discharge during any two-hour period (2-hour peak) exceed 6,944
gallons per minute.

Parameter 30-Day Average 7-Day Daily
Average Maximum

mg/1 Ibs/day mg/l mg/l
[...]
Submitted by: Sonia Bhuiya E-Mail ID: Sonia.Bhuiya@tceq.texas.gov  Phone: (512) 239-1205
Date Request Submitted:

Comments Deadline: Within 7 days

Date Application Received by TCEQ in Austin: June 17, 2022

REGIONAL OFFICES: The entity below has submitted an application for the project referenced below in accordance with
regulations of the TCEQ. Please return comments ASAP, but no later than the comments deadline, which is 10 days from the
submittal date. Permit disposition will proceed after comments are received or after the comments deadline has passed. If no
comments are received within this time frame, we will assume you have no comments or objections to the project as proposed.
Please return a complete copy of the form (both sides) with your comments.

PROJECT TYPE: Renewal TEAM ASSIGNED: MUNICIPAL
APPLICATION TYPE: [X] TPDES ] TLAP REGULATED ENTITY NO.: RN105115091
PERMIT NO.: WQoo014758001 CUSTOMER REFERENCE NO.: CN602952251

COMPANY NAME: Fort Bend County Municipal Utility District No. 182

PLANT NAME: Fort Bend County MUD No. 182 WWTP

ADDRESS: 9 Greenway Plaza, Suite 1000, Houston, Texas 77046

SEGMENT: 1245 COUNTY: Fort Bend
TECHNICAL CONTACT: Ms. Margaret Gillentine PHONE: 713-953-5100
PERMIT CLASSIFICATION: MAJOR

COMPLIANCE RATING: CN= High (0.00) and RN= High (0.00)

SUMMARY OF APPLICATION REQUEST: Fort Bend County Municipal Utility District No. 182 has
applied for a renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQoo014758001 which authorizes the discharge of treated domestic wastewater at an annual average flow

not to exceed 2,500,000 gallons per day.

PERMIT WRITER COMMENTS: The facility is located approximately 1.25 miles southwest of the
intersection of Farm-to-Market Road 1463 and Fulshear Katy Road, in Fort Bend County, Texas 77441.
Effluent limitation set for Ammonia Nitrogen in the Final phase of the existing permit has been revised to
match current effluent limitations for 7 day average, Daily Max, and Single Grab.



RESPONSE TO REQUEST FOR COMMENTS ON DRAFT PERMIT

TO: Sonia Bhuiya
FROM: Region: 12
Copy of Application Received by your Office: [ ]YES [] NO Date Received:

COMPANY NAME: Fort Bend County Municipal Utility District No. 182
PERMIT NO.: WQoo14758001
REGULATED ENTITY NO: RN105115091

Investigator’s/Compliance Officer’s Name (Please Print):

Phone:

Comments Deadline (from pg. 1):

Date of Last Site Visit:

COMMENTS ON CONDITIONS: (Please mark up the draft special conditions with your comments.
Please address applicability and enforceability. List any additional conditions below):

Compliance Determination Conditions:

Operational Limitations:

General Comments:




AGENDA CAPTION FOR PERMIT NO. WQ0014758001

Fort Bend County Municipal Utility District No. 182 has applied for a renewal of the Texas
Pollutant Discharge Elimination System Permit No. WQo0014758001 which authorizes the
discharge of treated domestic wastewater at an annual average flow not to exceed 2,500,000
gallons per day. The facility is located approximately 1.25 miles southwest of the intersection of
Farm-to-Market Road 1463 and Fulshear Katy Road, in Fort Bend County, Texas 77441.



MUNICIPAL EPA REVIEW CHECKLIST

Permittee Name: Fort Bend County Municipal Utility District No. 182
Permit Number: TPDES Permit No. WQo014758001, EPA ID No. TX0129216

NOTE: Minor amendments, endorsements, and minor modifications (except for pretreatment) are
exempt from EPA review. However, HSC permits Seg Nos. 1001, 1005, 1006, 1007, 1016, 2426, 2427,
2428, 2429, 2430, and 2436 require review by modeling to ensure that the loading is consistent
with the revised WLE-1R, so you may need to check with the modeler or check the most recent
modeling memo to confirm that the loading is consistent.

For renewal, amendment or new permits check any items that apply to determine if the permit is
subject to EPA review:

PLEASE CHECK [X| ALL. THE APPLICABLE BELOW:

Draft permit authorizes:
YES NO
X

Discharge from a designated major facility

Discharge from a POTW with an approved pretreatment program

Discharge from a facility with a daily/annual average flow >1.0 MGD

Discharge to a critical concern species watershed that requires EPA review

Discharge that includes a request for a water quality variance

Storm water discharge to high priority species watershed

First time implementation of a final TMDL for an existing facility

Prior to a final TMDL, new permit, or expanded discharge to an impaired listed 303(d) listed
segment, and that has the potential to discharge any pollutant that is causing or contributing to

the impairment.

N

OOO00xRO
XNXXNXXOXO

] X After a final TMDL, new permit or expanded discharge to an impaired listed 303(d) listed
segment where the TMDL does not allocate the loadings described in the draft permit

] X After a final TMDL, a permit with effluent limits that allow loadings in excess of those
prescribed by the TMDL for the segment ‘

O X After a final TMDL, a permit that allows more than a 3-year schedule for an existing facility to
be in compliance with final effluent limits based on the TMDL allocation (new facilities have to
be compliant upon discharge)

] X Discharge directly to territorial seas of the United States (from the coastline to 3 miles out but

not including Bays and Estuaries)
X Discharge or sewage sludge management that may affect another state or Mexico. For sewage
sludge management, may affect means, accepts sewage sludge from another state or Mexico.
For discharge, it means a discharge within 3 miles of a boundary with another state or Mexico.
| X Discharge from a Class I sludge management facility. (A Class I facility is a POTW or
combination of POTWs operated by the same authority with a design flow of >5 MGD and that
have IUs and are required to have an approved pretreatment program or are subject to
pretreatment standards, OR any other treatment works treating domestic sewage sludge
classified as a Class I sludge management facility by the Regional Administrator in conjunction

with the TCEQ.)

O

If any column is marked “YES”, EPA must receive a copy of the full permit package.
If all columns are marked “NO”, EPA does not need to review the draft permit.

Permit Writer: Sonia Bhuiya

Date: May 21, 2025.



PARIS FACILITY EXTENSION - TREATMENT PROCESS
TPDES PERMIT NO. WQoo014758001

PERMITTEE:

PLANT NAME Fort Bend County MUD No. 182 WWTP

Application Renewal

Type:

WASTEWATER TREATMENT

Primary Treatment
02 Preliminary breatment — bar
03 Preliminary treatment — grit removal
04 Preliminary treatment -
05 Preliminary treatment - others
B1 Imhoff tank
06 Scum removal
o7 Flow equalization basins
08 Preaeration
09 Primary sedimentation
D2 Septic tank
As Facultative lagoon

Secondary Treatment
10Trickling filter — rock media
11 Trickling filter — plastic media
12 Trickling filter — redwood slats
13 Trickling filter — other media
14 Activate sludge — conventional
15 Activale shudge — complele mix
16 Activate sludge — contact
17 Activated sludge — extended aeration
18 Pure oxygen activate sludge
19 Bio-Disc (rotating biological filter)
20 Oxidation ditch
21 Clarification using tube settlers
22 Secondary clarification
B6 Constructed wetlands
Es5 Natural treatment
E6 Overland flow

Advanced Treatment - Biological
23 Biological nitrification — separate
24 Biological nitrification - combined
25 Biological denitrification
26 Post aeration (reaeration)

Advanced Treatment -
27 Microstrainers — primary
28 Microstrainers — secondary
D1 Dunbar Beds
29 Sand filters
30 Mix media filters (sand and coal)
31 Other filtrations
B2 Bubble diffuser (compressor)
32 Activated carbon — granular
B3 Mechanical surface aerator
33 Activated carbon-powered
34 Two stage lime treatment of raw
35 Two stage tertiary lime treatment
36 Single stage lime treatment of raw
37 Single state tertiary lime treatment
38 Recarbonation
39 Neutralization
40 Alum addition to primary

PERMIT

X Interim I Interim II

41 Alum addition to secondary

42 Alum addition to separate state

43 Ferri-chloride addition to primary
44 Ferri-chloride addition to secondary
45 Ferri-chloride addition to separate
46 Other chemical additions

47 Ion exchange

438 Breakpoint chlorination

49 Ammonia stripping

50 Dechlorination

Disinfection
51 Chlorination for disinfection
52 Ozonation for disinfection
53 Other disinfection
D3 Ultra violet light

Land Treatment
54 Land treatment of primary effluent
55 Land treatment of secondary effluent
56 Land treatment of intermediate
(less than secondary)

Other Treatment
57 Stabilization ponds
58 Aerated lagoons
59 Outfall pumping
60 Qutfall diffuser
61 Effluent to other plants
62 Effluent outfall
63 Other treatment
64 Evapo-transpiration beds
64 Recalcination

Disposal Method

A7 Irrigation — public access
A8 Irrigation — agricultural
B4 Evapo-transpiration beds
B6 Constructed wetlands
C1 Irrigation — pastureland
D4 Pressure dosing system
D5 Percolation system
D8 Other reuse method
E1 Evaporation/plays

72 Discharge only
E3 Discharge and (use other #)
E4 Injection well(s)

SLUDGE TREATMENT
65 Aerobie digestion — air
66 Aerobic digestion — oxygen
67 Composting
68 Anaerobic digestion
69 Sludge lagoons
70 Heat treatment — dryer
71 Chlorine oxidation of sludge
72 Lime stabilization

Sonia Bhuiya

Municipal Permits Team
Wastewater Permitting Section, Water Quality Division

Date:

May 21, 2025.

Fort Bend County Municipal Utility District No. 182

Kinterim III  [X] Final

73 Wet air oxidation

74 Dewatering — sludge drying beds, sand
F2 Dewatering — sludge drying bed

75 Dewatering — mechanical-vacuum

76 Dewatering — mechanical — centrifuge
77 Dewatering — mechanical — filter press
78 Dewatering — others

79 Gravity thickening

80 Air flotation thickening

D6 Sludge holding tank

Incineration
81 Incineration — multiple hearth
82 Incineration — fluidized beds
83 Incineration — rotary kiln
84 Incineration —others
85 Pyrolysis
86 Co-incineration with solid waste
87 Co-pyrolysis with solid waste
88 Co-incineration - others

SLUDGE DISPOSAL
89 Co-disposal landfill
D7 Sludge - only monofill
90 Land application (permitted)
91 Commercial lund application
92 Trenching
Bs Transpor! to another WWTP
F3 Transport to Regional compost facility
94 Other sludge handling
95 Digest gas utilization facilities
Ez Commercial land application
F4 Dedicated land disposal
F5 Marketing and distribution
F6 Marketing and distribution non-

MISCELLANEOUS
01 Pumping raw wastewater
96 Control/lab/maintenance buildings
97 Fully automated using digital control -
98 Fully automated using analog control
99 Semi-automated plant
A1 Manually operated and controlled
A2 Package plant
A3 Semi-package plant
A4 Custom built plant
A7 Irrigation — public access
A8 Irrigation — agriculture
Ag Effluent storage ponds (irrigation)
C1 Irrigation — pastureland
D8 Other reuse method
Dg Emergency holding ponds
E1 Evaporation or playa
E8 Monitoring wells
F7 Stormwater (SSO)
F8 Unconventional



TCEQ Interoffice Memorandum

To: Municipal Permits Team
Wastewater Permitting Section

From:G€ Jeff Paull, Standards Implementation Team

Water Quality Assessment Section
Water Quality Division

Date: April 11, 2024

Subject: Fort Bend County MUD No. 182 (WWTP No. 1);
Permit No. WQ0014758001
Renewal; Application Received: 2/5/2024

The discharge route for the above referenced permit is to Flewellen Creek, thence to Jones
Creek portion of Upper Oyster Creek in Segment 1245 of the Brazos River Basin. The
designated uses and dissolved oxygen criterion as stated in Appendix A of the Texas Surface
Water Quality Standards (30 Texas Administrative Code §307.10) for Segment 1245 are
primary contact recreation, public water supply, intermediate aquatic life use, and 4.0 mg/L
dissolved oxygen.

Since the discharge is directly to an unclassified water body, the permit action was reviewed in
accordance with 30 Texas Administrative Code §307.4(h) and (1) of the 2022 Texas Surface
Water Quality Standards and the Procedures to Implement the Texas Surface Water Quality
Standards (June 2010). Based on available information, a preliminary determination of the
aquatic life uses in the area of the discharge impact has been performed and the corresponding
dissolved oxygen criterion assigned.

Flewellen Creek; high aquatic life use; 5.0 mg/L dissolved oxygen.

The discharge from this permit action is not expected to have an effect on any federal
endangered or threatened aquatic or aquatic dependent species or proposed species or their
critical habitat. This determination is based on the United States Fish and Wildlife Service’s
(USFWS) biological opinion on the State of Texas authorization of the Texas Pollutant
Discharge Elimination System (TPDES; September 14, 1998; October 21, 1998 update). To
make this determination for TPDES permits, TCEQ and EPA only considered aquatic or
aquatic dependent species occurring in watersheds of critical concern or high priority as
listed in Appendix A of the USFWS bioclogical opinion. The determination is subject to
reevaluation due to subsequent updates or amendments to the biological opinion. The
permit does not require EPA review with respect to the presence of endangered or
threatened species.

Texas Commission on Environmental Quality



TCEQ Interoffice Memorandum

To: Municipal Permits Team
Wastewater Permitting Section

From: Orlando M. Vasquez, Jr., P.E.
Water Quality Assessment Team
Water Quality Assessment Section

Date: April 8, 2025

Subject: Fort Bend County MUD No. 182
Permit Renewal (WQo014758001, TX0129216)
Discharge to a tributary of Upper Oyster Creek (Segment No. 1245) of the Brazos

River Basin

The referenced applicant is proposing to renew its permit authorizing the discharge of treated
domestic wastewater into Upper Oyster Creek (Segment No. 1245). The existing permit is for an
Interim I effluent flow of 0.60 MGD, an Interim II effluent flow 0.90 MGD, an Interim III
effluent flow 1.5 MGD, and a final effluent flow of 2.5 MGD. The facility is located in Fort Bend

County.

This permit action is for renewal of an existing authorization. A dissolved oxygen modeling
analysis was previously performed for this permit on August 30, 2022, by Gunnar Dubke.
Applicable water body uses and criteria, proposed permitted flow conditions, and modeling
analytical procedures pertaining to this discharge situation remain unchanged from the previous
review. Therefore, the existing effluent sets of 7.0 mg/L CBOD;, 2.0 mg/L NH;-N, and 6.0
mg/L DO for the 0.60 MGD phase and 5.0 mg/L CBOD;, 2.0 mg/L NH;-N, and 6.0
mg/L DO for the 0.90 MGD and 1.5 MGD phases and 5 mg/L CBODs;, 1.0 mg/L NH;-
N, and 6.0 mg/L DO for the 2.5 MGD final phase are applicable to this permit. No
additional modeling work was performed for the current permit action.

Segment No. 1245 is not currently listed on the State’s inventory of impaired and threatened
waters, the 2022 Clean Water Act Section 303(d) list.

Two TMDLSs apply to the watershed of this discharge: One Total Maximum Daily Load for
Bacteria in Upper Oyster Creek, Segment 1245 (TMDL Project No. 254) and Two Total
Maximum Daily Loads for Dissolved Oxygen in Upper Oyster Creek, Segment 1245 (TMDL
Project No. 25B).

The effluent limits recommended above have been reviewed for consistency with the State of
Texas Water Quality Management Plan (WQMP). The recommended limits are consistent with

the approved WQMP.

Texas Commission on Environmental Quality



TCEQ Interoffice Memorandum

To: Municipal Permits Team
Wastewater Permitting Section

From: Brian Christman, Water Quality Assessment Team
Water Quality Assessment Section

Date: April 12, 2024

Subject: Fort Bend County Municipal Utility District No. 182
Wastewater Permit No. WQoo014758001
Critical Conditions Recommendation Memo

The following information applies to Outfall oo1.
The TexTox menu number is g for a perennial freshwater ditch, stream, or river.

This discharge is to Flewellen Creek.

Segment No. 1245

Effluent Flow for Aquatic Life (MGD) 2.5 (Permitted)
Critical Low Flow [7Q2] (cfs) 0.1

Effluent Flow for Human Health (MGD) 2.5 (Permitted)